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RSA’s Geolab’s Geotechnical Laboratory testing was performed and results reported in accordance with ASTM standards and accepted industry standards.  

No other representations or warranties either express or implied are given.  RSA Geolab, LLC neither accepts responsibility for nor makes claim to the final 

use and purpose of the material tested. 

RSA Geolab, LLC owns all rights, title and interest of the work product.  This report is intended for client’s sole and exclusive use and not for the benefit of 

others and may not be used or relied upon by others.  These documents must be considered proprietary information and should not be reproduced without 

the written approval of RSA Geolab, LLC. 

 

 

Letter of Transmittal 

 

       Date:  6-24-25                    Job No.:  889                 Lab Log:  25-4223 

 

      Attention:   Yazmeen 

  Alliance Technical Group 

  284 Sheffield Street 

  Mountainside, NJ 07092 

 

      CC: Jordan Hedvat, projectmanagers@chemtech.net 

 

      Re:  Q2306 – OVEC – Kyger Creek 

 

      Sample(s) ID:   KC-NSP-SG-001, -002, -003, -004 

                                                                                          

Dear Yazmeen,  

 

Please find attached results for the samples referenced above.  The following lab testing was performed: 

 ASTM D422        Sieve & Hydrometer Analysis (4 tests) 

 ASTM D4318      Atterberg Limits (4 tests) 

 ASTM D698        Standard Proctor (4 tests) 

 ASTM D2487      USCS Classification (4 samples) 

 

 

Regards,  

RSA Geolab, LLC 

 

Remarks:   If you have any questions, please call 908-964-0786.  

 

 

       Signed: _______________________ 

  

                                                                                                                    Dr. Raza S. Ahmed 

                                                                                                                                                President RSA Geolab, LLC 

https://www.rsageolab.com/ 

email: rsa@rsageolab.com 
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Tested By: OH Checked By: KP

RSA Geolab

Union, New Jersey

6/24/25

(no specification provided)

PL= LL= PI=

D90= D85= D60=
D50= D30= D15=
D10= Cu= Cc=

USCS= AASHTO=

*

Yellowish Brown clayey sand
1
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SC A-6(2)

Alliance Technical Group

Q2306 - OVEC - Kyger Creek

889

Material Description

Atterberg Limits

Coefficients

Classification

Remarks

Sample Number: KC-NSP-SG-001
Date:

Client:

Project:

Project No: Figure
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Tested By: OH Checked By: KP

RSA Geolab

Union, New Jersey

6/24/25

(no specification provided)

PL= LL= PI=

D90= D85= D60=
D50= D30= D15=
D10= Cu= Cc=

USCS= AASHTO=

*

Yellowish Brown clayey sand
.375
#4

#10
#30
#40
#60
#100
#200
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99.1
95.7
90.8
76.8
41.0
29.5
24.1

21 39 18

0.5823 0.5018 0.3333
0.2901 0.1589 0.0065

SC A-2-6(1)

Alliance Technical Group

Q2306 - OVEC - Kyger Creek

889

Material Description

Atterberg Limits

Coefficients

Classification

Remarks

Sample Number: KC-NSP-SG-002
Date:

Client:

Project:

Project No: Figure

SIEVE PERCENT SPEC.* PASS?
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Tested By: OH Checked By: KP

RSA Geolab

Union, New Jersey

6/24/25

(no specification provided)

PL= LL= PI=

D90= D85= D60=
D50= D30= D15=
D10= Cu= Cc=

USCS= AASHTO=

*

Olive Yellow elastic silt
.5

.375
#4

#10
#30
#40
#60
#100
#200

100.0
97.3
95.6
92.2
89.8
88.9
87.6
87.0
86.3

34 59 25

0.6642 0.0668 0.0102
0.0065 0.0020

MH A-7-5(26)

Alliance Technical Group

Q2306 - OVEC - Kyger Creek

889

Material Description

Atterberg Limits

Coefficients

Classification

Remarks

Sample Number: KC-NSP-SG-003
Date:

Client:

Project:

Project No: Figure
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Tested By: OH Checked By: KP

RSA Geolab

Union, New Jersey

6/24/25

(no specification provided)

PL= LL= PI=

D90= D85= D60=
D50= D30= D15=
D10= Cu= Cc=

USCS= AASHTO=

*

Olive Yellow fat clay
#4

#10
#30
#40
#60
#100
#200

100.0
100.0
97.7
97.1
96.3
95.2
93.4

26 56 30

0.0320 0.0187 0.0045
0.0026

CH A-7-6(32)

Alliance Technical Group

Q2306 - OVEC - Kyger Creek

889

Material Description

Atterberg Limits

Coefficients

Classification

Remarks

Sample Number: KC-NSP-SG-004
Date:

Client:

Project:

Project No: Figure
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Tested By: JK Checked By: KP

LIQUID AND PLASTIC LIMITS TEST REPORT
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MATERIAL DESCRIPTION LL PL PI %<#40 %<#200 USCS

Project No. Client: Remarks:

Project:

RSA Geolab

Union, New Jersey Figure

Sample Number: KC-NSP-SG-001

Sample Number: KC-NSP-SG-002

Sample Number: KC-NSP-SG-003

Sample Number: KC-NSP-SG-004

Yellowish Brown clayey sand 30 18 12 81.1 42.9 SC

Yellowish Brown clayey sand 39 21 18 76.8 24.1 SC

Olive Yellow elastic silt 59 34 25 88.9 86.3 MH

Olive Yellow fat clay 56 26 30 97.1 93.4 CH

889 Alliance Technical Group

6-24-25Q2306 - OVEC - Kyger Creek
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Tested By: DR Checked By: KP

COMPACTION TEST REPORT

D
ry
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en

si
ty

, p
cf

105

107.5
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112.5

115

117.5

Water content, %

7.5 9 10.5 12 13.5 15 16.5

11.2%, 115.0 pcf

ZAV for
Sp.G. =
2.72

Test specification:
ASTM D4718-15 Oversize Corr. Applied to Each Test Point

ASTM D 698-91 Procedure B Standard

SC A-6(2) 2.72 30 12 2.9 42.9

Yellowish Brown clayey sand

889 Alliance Technical Group

SG Assumed. Machine tested.
6-24-25

Elev/ Classification Nat.
Sp.G. LL PI

% > % <

Depth USCS AASHTO Moist. 3/8 in. No.200

ROCK CORRECTED TEST RESULTS UNCORRECTED MATERIAL DESCRIPTION

Project No. Client: Remarks:

Project:

Sample Number: KC-NSP-SG-001

RSA Geolab

Union, New Jersey Figure

      113.9 pcf  Maximum dry density = 115.0 pcf

      11.5 %  Optimum moisture = 11.2 %

Q2306 - OVEC - Kyger Creek
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Tested By: DR Checked By: KP

COMPACTION TEST REPORT

D
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Water content, %
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14.4%, 114.7 pcf

ZAV for
Sp.G. =
2.72

Test specification: ASTM D 698-91 Procedure B Standard

SC A-2-6(1) 2.72 39 18 0.0 24.1

Yellowish Brown clayey sand

889 Alliance Technical Group

SG Assumed. Machine tested.
6-24-25

Elev/ Classification Nat.
Sp.G. LL PI

% > % <

Depth USCS AASHTO Moist. 3/8 in. No.200

TEST RESULTS MATERIAL DESCRIPTION

Project No. Client: Remarks:

Project:

Sample Number: KC-NSP-SG-002

RSA Geolab

Union, New Jersey Figure

  Maximum dry density = 114.7 pcf

  Optimum moisture = 14.4 %

Q2306 - OVEC - Kyger Creek
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Tested By: DR Checked By: KP

COMPACTION TEST REPORT
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17.7%, 102.8 pcf

ZAV for
Sp.G. =
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Test specification:
ASTM D4718-15 Oversize Corr. Applied to Each Test Point

ASTM D 698-91 Procedure B Standard

MH A-7-5(26) 2.72 59 25 2.7 86.3

Olive Yellow elastic silt

889 Alliance Technical Group

SG Assumed. Machine tested.
6-24-25

Elev/ Classification Nat.
Sp.G. LL PI

% > % <

Depth USCS AASHTO Moist. 3/8 in. No.200

ROCK CORRECTED TEST RESULTS UNCORRECTED MATERIAL DESCRIPTION

Project No. Client: Remarks:

Project:

Sample Number: KC-NSP-SG-003

RSA Geolab

Union, New Jersey Figure

      101.6 pcf  Maximum dry density = 102.8 pcf

      18.1 %  Optimum moisture = 17.7 %

Q2306 - OVEC - Kyger Creek
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Tested By: DR Checked By: KP

COMPACTION TEST REPORT

D
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Water content, %
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18.9%, 105.1 pcf

ZAV for
Sp.G. =
2.72

Test specification: ASTM D 698-91 Procedure B Standard

CH A-7-6(32) 2.72 56 30 0.0 93.4

Olive Yellow fat clay

889 Alliance Technical Group

SG Assumed. Machine tested.
6-24-25

Elev/ Classification Nat.
Sp.G. LL PI

% > % <

Depth USCS AASHTO Moist. 3/8 in. No.200

TEST RESULTS MATERIAL DESCRIPTION

Project No. Client: Remarks:

Project:

Sample Number: KC-NSP-SG-004

RSA Geolab

Union, New Jersey Figure

  Maximum dry density = 105.1 pcf

  Optimum moisture = 18.9 %

Q2306 - OVEC - Kyger Creek
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